G @ | TOGETHER

!{’\N i D/? L&y

=S~ vears | for a sustainable future
OCCASION

This publication has been made available to the public on the occasion of the 50" anniversary of the
United Nations Industrial Development Organisation.

’-.
Sy
B QNIDQI
s 77

vears | for a sustainable future

DISCLAIMER

This document has been produced without formal United Nations editing. The designations
employed and the presentation of the material in this document do not imply the expression of any
opinion whatsoever on the part of the Secretariat of the United Nations Industrial Development
Organization (UNIDO) concerning the legal status of any country, territory, city or area or of its
authorities, or concerning the delimitation of its frontiers or boundaries, or its economic system or
[...]
Continual sloughing off of the biological film produces a settleable
sludge, at least a part of which is withdrawn as a waste. The flow
scheme for using trickling filters is similar to activated sludge systems
in that the biological-treatment stage is preceded by a primary settler
upstream and followed by a secondary settler downstream. Loading rates
of trickling filte.. can ringe from about 10 to 150 million gal/acre-day
and about 5-100 1b BOD/cu ft-day. Removal efficiencies range from 70-90%
of the BOD.

Lagoons and ponds open to the air can sometimes provide adequate
treatment in the form of simultaneous settling and some biological
oxidation. They should be considered for use where land i. cheap and
plentiful, simple operation is required, freezing weather does not occur
and new ponds can be created to replace old ones filled up by accumulated
solids. Anaerobic wastewater treatment processes such as deep filtra-

tion are not often used but in certain instances they may offer solutions




-11-

to odor problems and provide by-product heating values in the form of
methane gas generated during treatment. Disposal by application of
wastewaters to agricultural land can be successful but is limited by
climate, terrain, the nature of the crop and the composition and toxicity
of the wastewaters. Tertiary treatment refers to add-on processes used
to remove pollutants from wastewater not removed by the primary settling
process and the secondary biological-oxidation processes. The two most
widely practiced tertiary processes are adsorption of dissolved
components from the wastewater onto beds of activated carbon and
denitrification which converts nitrate in the waste-waters to harmless

nitrogen by means of an organic reducing agent.

The -7aste sludge from biological treatment processed represents a major
disposal problem. Typical alternatives are disposal in a secure land
fill, land application if no solvents or other hazardous materials are
present, composting or incineration. Before disposal it is common
practice to reduce the sludge volume by aercbic or anaerobic digestion,

centrifugation or vacuum filtration.

Several actual waste treatment installations for pharmaceutical
manufacturing are discussed in ihe report. These include facilities at
the Hoffman-Laroche Company, Belvidere, NJ, U.S.A., Abbott Laboratories,
Chicago, IL, U.S.A. and the Merck Sharpe and Dohme Company, West Point,
PA, U.S.A. Various operations, t-veatment units, flow rates, equipment
sizes and types are presented for each of these installations.Examples of
such equipment are screens, preclarifiers, equalization basins,
agitators, aeration basins, flocculator- clarifiers, secondary
clarifiers, oxidation ponds, chlorinators, sludge thickeners,
neutralizers, degassing chambers, sludge centrifuges, pasteurization

units, evaporators, comminuters and sand filters.

A subsection on wastewater treatment economics discusses general
treatment costs for the pharmaceutical manufacturing industry and the
assumptions inherent in such cost estimates are also considered. Tables
and graphs are given for capital costs and operating costs for various

unit operations used in wastewater treatment. This information is then




. B NSRRI RR=

-12_

apptied, as a hypothetical example, to tne Abbott Laboratories waste-
water treatment plant discussed above. The overail estimated treatment
costs are shown to agree approximately and within the assumptions made
with those actually repcrted for that plant. The total treatment cost
estimated was capital cost ($0.58/thousand gal), operating and
maintenance cost ($0.26/thousand gai) and sludge disposal cost
($1.99/thousand gal) for a total cost of $2.83/thousand gal in 1979 U.S.
dollars. The treatment cost reported by the pharmaceutical company was

$4.50/thousand gal (1978 U.S. dollars).




-13 -

CASE STUDY - The Gedeon Richter Pharmaceutical Company, Hungary

The Gedeon Richter company produces pharmaceuticals through synthetic
organic chemical means, through fermentation processes and produces

biologically based products.

Tablets, ointments and injectables are among the forms in which the 1
various pharmaceutical products are prepared. Gedeon Richter prepares

many drugs which appear on the UNIDC illustrative list, including

3. Mebendazocle (trade name Vermon), 19. Reserpine, 22. Ethinylostradiol

and levonorgestrel,and 25. Hydreoxocobalamin.

At the Dorog plant, Gedeon Richter produces pharmaceuticals through the
synthesis of fine organic chemicals and through fermentation (25. Hydroxo-
cobalamin, Vitamin B-12).

The plant has two sources of water for use within the plant. One of these
is potable and used for drug production. The other is partially treated
Danube water €or applications which do not involve contact with the

pharmaceutical product.

The Dorog plant operates a distillation unit for solvent recovery ope-ationms.
This unit allows the recovery of costly solvents and simultaneously reduces
the pollution that would otherwise be caused from discarding these waste
solvents. The fermentation sludge from Vitamin B-12 production is recovered

and sold as Vitamin B-12 additive for animal food.

The plant has three separate sewer systems for waste i-ater: sanitary sewag
rain water run-off, and process effluents. There are government regulatiox

for the control of effluent discharges:

a, Effluent discharge limits for discharges into municipal sewers, in which
two general categories of polliutants are recognized (i) general pollutants,

and (ii) toxic pollutants.

b. Effluent discharge limits for discharges into natural waters. Here the
allowvable discharge varies according to the category of water quality into

whieh the body of water has been classified.




-1k -

The process effluent from the Gedeon Richter Dorog plant receives primary
and secondary (biological) treatment to enable ths discharged treatment
effluent to meet the Hungarian discherge limits. About 90% removal of
organic pollutants and about 99% removal of suspendid solids from the

effluent are achieved by the waste water treatment plant.

A lsboratory &t the plant site zarrizs out daily analyses of untreated
and treated effluents. A chenical coagulation unit is planned for further
polishing the secondary treated effluent. Sludges are land filled.

Water from the municipal water supply serves as the source of process wvaters

at the Gedeon Richter main plant in Budapest. This water receives a
preliminary treatment consisting of sand filtration followed by ion exchange.
Distillation columis are used to further purify the wate: that is used to
prepare injectables and solutions to be taken orally. The conductivity

of input water is monitored continuously. Samples of the output water are

sent to the central Hygiene Laboratory for bacceriological analyses. Following
distillation the water goes to a reserve tank where it is stored at 95°C.

The maximum residence time is one day. There is a heat exchanger following

the reserve tank to reduce the water temperature to 30°C.

Careful quality control procedures ensure the absence of pyrogens in injectable
products. Tests for the presence of pyrogens in pharmaceutical products are
carried out by the Central Control Labecratory of the Union of the Hungarian
Pharmaceutical Industry. Microbiological testing of final pharmaceutical

products is also carried out by the Central Control Laboratory.

The Hungarian Chemical Industries EFngineering Centre, Vegyterv, designs
the water treatment and effluent treatment plants for the Hungarian pharmaceutical

industry.

Chemokomplex, & Hungarian trade company, is responsible for the export of the
design and application for complete pharmaceutical plants (as well as those
covering other branches of industry), including water treatment and effluent

treatment.




B

- 15 -

CASE STUDY: Janssen Pharmaceuticals, Beerse, Belgium

The Janssen Pharmaceutical plant at Beerse, Belgium, is a large complex
carrying out research and manufacturing a a broad range of pharmaceutical
products based on organic chemicals synthesis. The anti-infective drug
Mebendazole, item 3 on the UNIDO illustrative list of 26 drugs, is
manufactured there. Various injectable drugs requiring pyrogen--free water

are also manufactured.

Water meeling the drinking water quality standards of WHO is used for all
production requirements of pharmaceuticals syn-hesis. Ground water is the
source of all water used in the plant. Prior to use in synthesis operations
the water undergoes treatment to raise the PH and remove the iron. No
disinfection is necessary because the bacterial content of the ground water
is very low. Analyses of the wuter before and after treatment are carried
out weekly at Janssen. Furthermore, a monthly analysis of the treated water
is carried out by a government laboratory and reported to the provincial

government .

Within the formulation plant the operations of encapsulation, granulation,
tabletting, and preparation of injectables are performed. The preparation
of injectables requires the use of pyrogen-free water, 4 special treatment
procedure j- followed to produce this pyrogen-free water. The drinking-water
quality water is first passed through ion exchange colums to remove the
hardness. The conductivity of the distilled water is measured continuously
as a quality control check. Following distillation the water is stored

at 90°C with continuous circulation. Ordinarily the water is used as it

is produced but it could remain in storage for a period of up to 7 days.
Tests are carried out ‘by the Quality Control Department of Janssen to be

sure the water and the final injectable products are pyrogen-free.

Janssen Pharmeceuticals employs a variety of organic rolvents in many
syntheses. Many of these solvents ure costly. Furthermore they may impart
a shock load to the operation of the waste water treatment plant. Therefors
whenever a solvent jis used alone in a chemical synthesis, it is recovered
and recycled, if possible. An 2stimated 60% of the solvents used at Janseen
are recycled in this manner. Waste solvents which cannot be recovered are
dischured to a sewage system separate from the one which receives vaste

waters. The waste solvents are collected and disposed by incimeration.




-16-

All waste waters from the Janssen plant site are discharged to a waste water
treatmnent plant which is one of the most modern and effective plants in Europe.
Waste waters from the different departments, e.g. research, chemical production
snd pharmaceuticzal production, are treated together with the sanitary wastes

and the rain water run off.

The waste waters enter an equalization basin where mechanical aeration is
supplied to begin the aerobic decomposition process. Following neutraelization,
the waste waters enter a primary sedimentation basin. The primary-treated
waste waters next enter a high rate trickling filter. The filter contains a
corregated polyvinyl chloride medium. About 60-T0% of the remaining organic
pollution are removed by the trickling filter. The effluent then receives
activated sludge treatment with extended aerstion and final clerification.
Forced aeration occurs utilizing compressed air. The activated sludge plant
removes sbout 90% of the 30-40% of organic pollution which remain in the
effluent after the trickling filter. The effluent leaving the activated sludge

plant undergoes a final sedimentation. This effluent is then suitabie for discharge.

A tertiary treatment facility also is present. This system has the capacity of
accepting & maximum of T5 m3/hour treated effluent from the activated sludge plant
(about one third of the average dry weather flow). The tertiary treatment process
consists of sand filtration, filtration through activeted carbon, and disinfection
using ultraviolet light. Janssen has the capability of re-using all of the
tertiary treated effluent. This water is available for cleaning and maintenance
operations, especially for ctleaning the animal housing facilities in the veterinary
reszarch department. The water could slso, in principle, be used for non-contact

cooling operations.

The final effluent is analysed twice daily by Janssen personnel. Once & month an
analysis is performed by a provincial government laboratory. This analysis is
legally required under the royal decree for pharmaceutical waste water treatment

standards.

The sludge from ali three treatment phases is combined and collected in two sludge
thickeners. After conditioning with lime and ferric chloride, the sludge is
filtered in a filter press. The resultant sludge cakes are dumped in a sanitary
land frill.

The total costs of the plant (depreciated capital costs and all operating costs)
are 10.8 BF/m3 of effluent treatment, or about $0.2O/m3 (1982 Us $).




A sophisticated plant such as this one requires well trained personnel.
Three full-time technicians operate the plant and carry out analyses during
the normal 8 hour working day. All have completed a sirx~-month waste water
treatment course. After normel working hours the plant is checked every
hour by an inspector. 1In case of any irregulerity, the plant supervisor

is contacted.

+—=
1 1




- 18 -

RECOMMENDATIONS

A. For the Pharmaceutical Manufacturer

1. The pharmaceutical manufacturer should carry out the strictest quality
control for the various process waters used in pharmaceutical nanufacture,

formulation and packaging.

2. The plant should be designed with separate sewer systems for sanitary
sewage, rain water run-off and process effluent and a separate collection
system for unrecovered waste solvents. This will maxiwize opportunities for
recycling and re-use and minimize waste treatment costs and pollution

discharges.

3. In semi-arid regions all possibilities for water re-use should be
explored. For exaample, {a) cooling waters should be recyclec, (b) recycling
of steam to be used as boiler make-up water should be an established practice,
(c) process waste waters cshould receive at least secondary treatment plus
disinfection so that they can be used for certain non-contact product uses
(cleaning animal pens, for example), (d) rain water run-off should be stored

for re-use.

4, Adherence to rules of good practice throughout the plant will provide a
close check on raw materials and products and reduce spills, inadvertent
discharges and spoiled batches. Waste loads, and therefore treatment costs,
can thus be lowered substantially. (a) Fach significant step in the
process, such as the selection, weighing, and measuring of components, the
addition of ingredients during the process, weighing and measuring during
various stages of processing, and the determination of the finished yield,
should be performed by a competent and responsible individual and checked by a
second competent and responsible individual. (b) All containers, lines, and
equipment used during the production of a batch of a drug should be propeily
identified at all times to indicate accurately and completely their contents

and, when necessary, the stage of processing of the batch.




- 19 -

5. Solvent recovery:{a) For reacons of economy as well as environmental
protection, solveat recovery and re-use should be routinely practiced in the
manufacture of all drugs where solvents are utilized (nearly all of the 26
drugs in the UNIDO illustrative list). This practice can reduce foreign
exchange outlays for fresh solvent purchases.(b) Unrecoverable waste solvents
should never be discharged into process waste waters.{c) Residue from solvent
recovery operations and unrecoverable waste sclvents should be cleanly
incinerated. Means of energy utilization from this operation should be

investigated.

6. Effluent discharges: (a) Waste waters from a pharmaceutical
manufacturing operation to be discharged into a public waterway should undergo
a minimum treatment consisting of primary sedimentation followed either by
lagooning where land is cheap and space permits or by other secondary